
TECHNO ECONOMIC EVALUATION OF VARIOUS 
WASTEWATER TREATMENT PLANTS 

A DISSERTATION 
Submitted in partial fulfillment of the 

requirements for the award of the degree 

of 
MASTER OF TECHNOLOGY 

in 
CONSERVATION OF RIVERS AND LAKES 

By 

SANJEEV KUMAR 

X 

ALTERNATE HYDRO ENERGY CENTRE 
INDIAN INSTITUTE OF TECHNOLOGY ROORKEE 

ROORKEE - 247 667 (INDIA) 

JUNE, 2008 



CANDIDATE'S DECLARATION 

I hereby declare that the work which has been presented in the dissertation entitled 

"TECHNO ECONOMIC EVALUATION OF VARIOUS WASTEWATER 

TREATMENT PLANTS" in partial fulfillment of the requirements for the award of 

the degree of Master of Technology in Conservation of Rivers and Lakes, 

submitted in Alternate Hydro Energy Centre, Indian Institute of Technology, 
[...]
Process No Volatile fatty MLSS, SVI, No sludge Oxygen 
variables monitoring acids, sludge FJM ratio volume index / requirement 

Natural blanket levels, must be recycle need be monitoring by 
process alkalinity, pH monitored. checked. Systen sensor. All 
depends on must be Sludge is self sustainin operations 
Temperature checked recycle and Excess biomass are done 
Wind, on daily basis wastage shd automatically by PLC 

be controlled gets wasted off. system. 

21 



Description WSP UASB+FPP ASP FAB SBR 
Cost for Less, easy Medium Higher than Slightly higher High 
installation construction USAB than ASP 
Annual Less, easy Slightly highe High, Slightly lower Very high. 
Maintenance to maintain, than WSP Requires than ASP but High technical 

no skilled Requires technical and higher than & skilled 
personnel Skilled skilled UASB requires personnel 
required. personnel. personnel. skilled personne required 

Area Large area Moderately lar Medium area Very small Small area is 
requirement is required. area required. area required. required 
Power No power Almost Large power Less power Large power 
requirement negligible required. required than Requirement 

power. ASP as no For aeration. 
recirculation of Power 
sludge, but optimization 
higher than is done 
UASB. by PLC. 

Total 10 -10 10 -10 1010 10-104  10-10 
oliform in MPN/100 MPN/100 ml MPN/100 ml MPN/100 ml MPN/100 ml 

treated sewage ml 
Effluent Meets the Meets the Very Good Meets the Best Quality. 
quality standard. Standard. Quality. standard. 
Sludge less medium more medium medium 
production 
Methane Methane Yes. Yes. No methane No methane 
recovery recovery is recovery, recovery. 

possible but 
no reference 
in India 

xpandability Higher loads Limited Limited Higher loads Easy 
possible by accepted with 
providing extra media 
aerators filling. 

Moving parts Nil Nil High Less than ASP High 

Sensitivity Less Highly Moderately Sensitivity Less Sensitive 
of process sensitive sensitive. sensitive. Low, due to 

high bacterial 
population. 

MLSS Mixed Liquor Suspended Solids, SVI- Sludge Volume Index, F/M Ratio — Food to Microorganism Ratio, 
PLC- Programmable Logic Controller. 



2.6 CRITERIA FOR ECONOMIC EVALUATION OF WASTEWATER 
TREATMENT TECHNOLOGY[2]  

Finally, among the few selected options the overall costs (capital and operating) have to 

be determined in order-to arrive at the most optimum solution, 

1. Capital costs include all initial costs incurred upto plant start up, such as Civil 

construction, Equipment supply and erection costs, Land purchase costs including legal 

fees (if any), Engineering design and supervision charges and Interest charge on loan 

during construction period. 

2. Operating costs after start up of include direct operating costs and fixed costs. such as 

amortization and interest charges on capital borrowings and direct operation and 

maintenance costs on staff, chemicals, fuel-  and electricity, transport, maintenance and 

repairs and insurance overheads. 

2.7 SELECTION OF WASTEWATER TECHNOLOGY ON EVALUATION BASIS[2' 

The technology selection process results from a multi-criteria optimization considering 

technological, logistic, financial and institutional factors within a planning horizon of 10-20 

years. Key factors are the size of the community to be served, characteristics of the sewer 

system, sources of wastewater, future opportunities to minimize pollution loads, discharge 

standards for treated effluents, availability of local skill (for design, construction and O&M) and 

environmental conditions such as land availability, geography and climate. 

For the sustainability of any project, special attention has to be given to the selection of 

appropriate technology with participatory approach. Appropriate technology must be a cost-

effective technology that provides adequate treatment, affordable in capital cost and operation 

and maintenance, operable at a reasonable cost and with locally available labour and reliable 

enough to consistently meet effluent quality requirements. All the stake holders should be 

actively involved from the project formulation stage and technology selection process. Such a 

selection should be based on knowledge of initial capital investment, land requirement, energy 

consumption, treatment efficiency and reliability and operation and maintenance costs of 

different technological options used for treatment of wastewater. 

The important parameters that are used in the selection of biological treatment methods 

are land, power requirements and their performance. The expected BOD removal efficiency is 

23 



not the only parameter to be considered. In several instances, equally careful attention has to be 

paid to the required removal of nutrients, nitrogen and phosphorous and to the micro organism 

like coliforms, helminthes etc. Foul odour potential, sludge handling and disposal difficulties, 

other operational characteristic and dependability of performance are the other factors that need 

to be addressed. The factors that affect the choice of treatment method are its design criteria and 

related requirements such as wastewater flow and its characteristics, degree of treatment 

required, performance dependability and, other process requirements such as land, power 

consumption, operating equipment requirement and its availability, availability of skilled staff, 

nature of maintenance problem, extent of sludge production and its disposal, loss of head 

expected and easy of stage wise extension of plant with time. Between land and power 

requirements a trade-off is often possible, based on actual cost of the two items. This could be 

well exploited to get an optimum solution for meeting treatment requirements and giving a 

dependable performance. 

The extent of mechanization adopted should generally be the minimum possible so as to 

ensure sustainability. As far as possible, the operating equipment and its ancillary control 

equipment should be easy to operate and maintain. Conversion of waste to energy (by methane 

gas collection, scrubbing to remove hydrogen sulfide from the gas, wherever necessary and its 

conversion to electricity) imposes a requirement of higher level of skills of operation and 

maintenance. Wherever possible, during the site selection stage itself, the option of gas collection 

with direct supply to a nearby industry or area should be favored over conversion to electricity. 



CHAPTER 3 
PERFORMANCE EVALUATION OF EXISTING 

STPs BASED ON DIFFERENT TECHNOLOGIES 

3.1 INTRODUCTION 

Technology evaluation depends upon wastewater characteristics and on the treatment 

objectives as translated into desired effluent quality. Effluent quality control is typically 

aimed at public health protection, preservation of the oxygen content in the water, prevention 

of eutrophication, prevention of sedimentation, preventing toxic compounds from entering 

the water and food chains and promotion of water reuse. The selected technologies should be 

environmentally sustainable, appropriate to the local conditions, acceptable to the- user, and 

affordable to those who have to pay for them. Simple solution that are easily replicable, that 

allow further upgrading with subsequent development, and that can be operated and 

maintained by the local community. 

In this regard existing STPs of various technology were visited and based on the 

observations on the status of O&M of individual STPs on the basis of physical inspection, 

and information given at site by operating staff/officers, techno evaluation have been 

prepared. As treatment methods range from the physico-chemical to the biological, from the 

aerobic to anaerobic and accordingly the following treatment plants based on different 

technologies were studied, as shown in Table3.1. 

Table 3.1: Various treatment plants selected for performance study 

Si. No. Sewage Treatment Technologies Location of Site 
1.  Activated Sludge Process (ASP) Haridwar (ttarakhand 

2.  Upflow Anaerobic Sludge Bed with Final Polishing 

Pond (UASB + FPP) 

Karnal, Haryana. 

3.  Fluidized Aerobic Bed (FAB) Reactor Lucknow, Uttar Pradesh. 

4.  Sequencing Batch Reactor (SBR) Panjim, Goa. 

5.  Waste Stabilization Pond (WSP) Titagarh, West Bengal. 

3.2 PERFORMANCE EVALUATION OF ASP, HARIDWAR (UTTARAKHAND) 

3.2.1 Details of ASP 
The plant is using Activated Sludge process (ASP) and was commissioned in the year 

25 



1993 with a capacity of 18 MLD spread over an area of 2.9 hectare, and of initial project cost 

of Rs.15.00 crores. The current sewage generation is approximately 25-30 MLD but during 

festive season it goes even higher upto 45MLD (Peak designed capacity) and beyond 18MLD 

sewage is being bypassed and is mixed with treated effluent, used for irrigation purpose. Lay 
out plan is shown in Figure 3.1. 

Design parameter 	 Influent 	Effluent 
BOD5  (in mg/1) 	 250-300 	 < 30 
TSS (in mg/1) 	 450-600 	 <50 

MPN No. / 100ml 	: 	106  - 109 	 < 103  

Annual maintenance cost 	: 	Rs. 79.00 Lacs in the year 2006. 

The technical data are shown in Table 3.2. 

Table 3.2: Technical Features of ASP 

I SI.No I Units 	 Values 

Preliminary / Primary Treatment 

1 	Screen chamber 	 1 no 

Mechanically operated 	3 nos. 

Width:- 600mm; Opening:- 20mm 

Inclination:- 30°-45°C. 

Manual operated 	 1 no vertical, 6-10mm opening. 

2 	Grit chamber 	 3 no 

Size:- 4m x 4m x 1.50m. 

Detention period:- 1.0 min. 

3 	Distribution box 	 3 no. 

4 	Primary settling tank 	3 nos. 

Size:- 16 m dia x 7 m depth. 

Capacity:- 6 MLD each. 

Detention time:- 2 to 3 hrs. 

Secondary Treatment 

1 	Aeration tank 	 3 units continuous flow 

Size:- 16m x 16m x 5.75m depth. 

Hydraulic detention time:- 4 to 5hrs. 

Capacity of aerator (3 nos.):- 40HP. 

NR 



SI.No Units Values 

2 Secondary settling tank 3 units with HRT-2 to 3 hrs 

Size:- 20m dia x 4m depth. 

Surface loading rate:- 20 m3/m2/day 

HRT:- 3-4hrs. 

Recirculated sludge:- 33%. 

Effluent used for irrigation purpose. 

3 Sludge thickener 2 units 

Size:- 12m dia x 3.5m depth. 

To reduce the moisture content- before biodigester 

4 Return sludge pump 4 nos. 

Capacity:- 200m3/hr. 

5 Sludge digester 2 units 

Size:- 18m dia. 

Detention period:- 25 days. 

Anaerobic digestion period:-7 days 

Digester sludge storage period:- 15 days. 

6 Gas holder 2 units 

Size: 1 lm dia. 

Effective movement of dome:- 5.0m. 

7 Sludge drying bed 12 no. 

Size: 34.8m X 24m. 

8 Gas Engine 368 kV x 1.2 = 441.6 kW 

Started with diesel and then run with 40% diesel and 

60% gas generated. 

3.2.2 Performance Evaluation 

The performance of STP has been studied for various parameters such as pH, TSS, 

BOD, COD etc. the test result are well within norms. In the STP, the domestic sewage with 

BOD and SS characteristics of about 150 mg per liter and 350 mg per liter respectively, is 

treated and these parameters are brought down to less than 20 mg per liter (as shown in Table 

3.3 and graphical represented in Figure 3.2), respectively, which is better than the norms laid 

down for pollution control standards. 

27 



Table 3.3: Performance of ASP#  

Parameters pH BOD5 in COD 	in TSS 	in Total 

(mg/1) (mg/1) (mg/1) Coliform 

(MPN/100ml) 

Influent 7.3 150 300-350 300-350 1.2x109  

Effluent 7.5 10-15 20-30 15-20 7x104  

Standards for 5.5-9 30 250 100 

discharge in streams 

Efficiency in % 90 - 93.33 91.43 - 93.33 94.30 - 95 99 

# Data collected in Dec'2007. 

3.2.3 Observations 

1. ASP unit is being fed with low organic loading and it is performing well. 

2. Gas generated in anaerobic sludge reactor is not being utilized fully. 

3. Plant is able to comply with the discharge standards. 

4. One out of three nos. of mechanical screens is under repair. 

5. No facility is provided to measure the quantity of bio-gas being produced daily. 

6. Lot of greenery/plants have been grown inside the STP campus. 

7. Treated effluent is meeting the design standards for BOD & TSS. 

3.3 PERFORMANCE EVALUATION OF (UASB + FPP), KARNAL (HARYANA) 

3.3.1 Details of UASB 
The STP is using Upflow Anaerobic Sludge Blanket Process with Final Polishing Pond 

(UASB + FPP) and was commissioned in the year 2000 with a capacity of 40MLD (Zone-I) 

and 8MLD (Zone-II) of project cost of Rs.12.71 crores spread in an area of 25 acres 

under Yamuna action plan. A layout diagram of the UASB is shown in Figure 3.3, the 

technical features are shown below. Against a design capacity of 40 MLD, flow varying 

from 30-38 MLD (average 35 MLD) is being received at the STP. The effluent from the 

system is being used for irrigation. 

28 



GAS BURNER 

SUPERNTANT LIQUID 	EFFLUENT 
GAS 

COLLECTOR 
RECYCLED SLUDGE 

MPS N 	 0 	 SLUDGE 
L 	 O 	 DIGESTOR 

SLiJDGE 
E 

PST AERATION TANK SST 

SCREENING 	 SLUDGE 

	

- 	 DRYING 
GRIT CHAMBER 	 BED 

Figure 3.1: Layout plan of ASP, Haridwar 

® INFLUENT 	■ EFFLUENT 	ti  Std. Discharge in Stream 

Figure 3.2: Performance evaluation of ASP, Haridwar 

29 



Design parameter 	 Influent 	 Effluent 
BOD5  (in mg/1) 
	

150 	 < 30 

TSS (in mg/1) 
	

275 	 < 50 

	

Sewage temp (°C) 
	

20 

	

Annual maintenance cost 	 54.001acs. in the year 2003. 

Technical features of sewage treatment plant:-

Primary Treatment 

Screen Chamber 	 : 2 nos. of size 6.00 x 2.47 x 1.30 Mtr. 

Grit Channels 	 : i) 4 nos. of size 15.32 x 2.00 x 1.47 Mtr. 

ii) Average grit removal per day:- 1.00m3. 

Secondary Treatment 

UASB Reactors 

Sludge Drying Bed 

Final Polishing Unit (FPU) 

Gas Holder 

Other Machinery 

i) 4 nos. of 1OMLD each, 

Size of each Reactor:-24m x 32m x 4.58m (depth). 

Height of the Reactor:- 5.51m. 

Distribution Box :- 2nos. (size 2.50m x 1.90m). 

Feeding Boxes:- l6nos. 

Gas Domes:- 8nos. 

ii) Hydraulic Retention Time:- 8hrs. 

iii) Average Gas produced/day:- 200m3. 

iv) BOD5  Reduction:- 80%. 

i) 20nos. (size 18.00m x 18.00m each) 

ii) Drying cycle:- 10 days. 

iii) Dry sludge or Manure production / day:- 6m3. 

i) Size:- 241m x 135m x 1.25m. 

ii) Hydraulic Retention Time:- 1 day. 

Size:- 10.98m dia. 

Capacity:- 378 m3. 

Gas Production (Theoretical value):- 1135m3/day. 
Actual value:- 200m3/day. 

Methane content:- 65% - 75%. 

i) Sludge withdrawal pump:- 2 nos. of 7.5 HP each. 

iii) Dual Fuel Power Generator Set:- 2 nos. 

Capacity:-50KVA, 

Gas : Fuel ratio:- 60:40. 

30 



3.3.2 Performance Evaluation 

The Govt. of India, MOEF (NRCD), have appointed BHEL (Pollution Control 

Research Institute) as a third party evaluator, who regularly collects samples of STP. The test 

result presented in Table 3.4 & 3.5, indicate that the value of BOD, COD, TSS, pH are well 

within prescribed limit i.e. BOD5  < 30mg/1, TSS < 100mg/1, (Figure 3.4). 

Table 3.4: Performance of (UASB +FPU) 

Date of Parameters BOB COD TSS pH 

sampling ' in mg/1 in mg/1 in mg/1 

Raw water 172.30 430.30 208.15 7.14 

March,05 UASB effluent 53 182.69 52.76 6.79 

Final effluent 25.38 75.30 28.53 7.40 

Efficiency in % 85.26 82.50 86.29 -- 

Raw water 118.95 359 195.33 7.04 

May,05 UASB effluent 48.5 157.58 53.25 6.84 

Final effluent 22.04 77.41 27.25 7.22 

Efficiency in % 81.47 78.44 86.05 -- 

June,05 Raw water 127.29 341.91 192 7.05 

UASB effluent 52.08 193.08 48.23 6.83 

Final effluent 25.66 76.  26.25 7.23 

Efficiency in % 79.84 77.77 86.33 -- 

August,05 Raw water 132.72 310.72 219 7.27 

UASB effluent 54.27 135.72 54.36 7.19 

Final effluent 26.31 75.45 29.90 7.48 

Efficiency in % 80.18 75.72 86.35 -- 

September,05 Raw water 135.26 296 216.42 7.33 

UASB effluent 58.42 132.84 47.68 7.25 

Final effluent 26.47 72.31 28.15 7.56 

Efficiency in % 80.43 75.57 87.00 -- 

November,05 Raw water 129.23 310 177.23 7.20 

UASB effluent 51.07 130.76 40.76 7.12 

Final effluent 26.15 71.69 23.69 7.25 

Efficiency in % 79.74 76.87 86.63 -- 

31 



Date of Parameters BOD COD TSS pH 

sampling in mg/l in mg/1 in mg/1 

January,06 Raw water 60.83 187.66 -- 7.35 
UASB effluent 22.85 100.83 -- 7.23 

Final effluent 11.41 52 -- 7.41 

Efficiency in % 81.24 76.87 -- -- 
February,06 Raw water 74.26 213.2 92.8 7.22 

UASB effluent 25.66 99.73 37.06 7.19 

Final effluent 12.26 55.6 21.6 7.37 

Efficiency in % 83.49 73.92 76.72 -- 

March,06 Raw water 107.18 293.8 230.6 7.29 

UASB effluent 34.25 128.75 70.75 4.49 

Final effluent 19.12 73.25 47 7.39 

Efficiency in % 82.16 75.07 79.62 -- 

Table 3.5: Summary of performance of (UASB +FPU) 

Parameters pH BOD in mg/1 COD in mg/1 TSS in mg/1 Total Coliform 

(MPN/100m1) 

Raw sewage 7.35 172.30-60.83 430.30 -187.66 219-92.8 1.3x107  

UASB reactors 
7.23 58.42-22.81 182.69-99.73 70.75 -37.1 

effluent 

Final effluent 7.41 26.31 -11.41 75.30-52 47-21.6 4x10 

Standard for 

discharge in 5.5-9 30 250 100 

streams 

Efficiency in % O.K. 80-86 74-83 77-87 97 

32 



'  ~ I 

i 	■■r 
I 

450 

400 

350 

E 300 
£ 250 

200 

150 

100 

50 

0 

Raw sewage 	Main pumping station Final 
Effl UE 

Screen 
Grit chamber 

Office & Laboratory 	® 	.` 

uASB 
FPU 

Generator 	(32 x 24 m x 4 reactors) 	(241 x 135 m) 

	

Gas holder 	LJ L J Staff house 	 UASB 

/Iu 
0 	effluent 

❑❑❑❑❑❑❑❑❑  rnrnmrn 
Sludge drying bed 

influent sewage 	 vw► : Sewage flow 
UASB effluent 	 ( ) : Indicate dimensions of Karnal SIP (40,000m3/d) 

= FPU effluent 

Figure 3.3: Layout diagram of UASB + FPU at Karnal 

■. Raw Sewage 	 '•'U'ASB effluent 	. } 

Final effluent. 	 i Standard's for discharge in streams 

BOD 	 COD 	 TSS 

Parameters 

(a) : Effluent quality at different stages 

33 



-4—Influent DOD 	Effluent from UASB 	•'-L.- Effluent from FPU 

200 

150 

E 

0 
r- 100 

0 
50 

0 

(b) : BOD removal 

—O--Influent COD —Effluent from UASB )-Effluent from FPUI  

Soo 

400 

E 300 
~  I 
o zoo 	 --- 

100 

0 

mac+ s-" 	1_c" 	Qa +c 	~ s' 	~.p. 
> 	 cis 	 > 	~c 

(c) : COD removal 

—o.-InfIuentTSS —E-Effluentfrom UASB 	--Final effluent (FPU) 

250 

200 

150 

100 

50 	 y , 

O~ Oy oy OC ~ oy OHO O(O 

(d) : TSS removal 

Figure 3.4(a), (b) & (c): Performance evaluation of (UASB+FPP), Karnal 

34 



3.3.3 Observations 

1. Treated effluent is meeting the design standards for BUD and SS and there is lot of 

greenery/plantation inside the STP. 

2. The bio-gas produced is mostly, being flared up. 

3. Unequal flow is observed through V-notch/weir along with closing of feed inlet \pipes 

which need to be more regularly cleaned. 

4. Growth of weeds/plants at some places at the water surface on the embankments and 

scum/algae accumulation on the corners/sides of ponds is observed. 

5. Excess sludge is removed from time to time and sent to a simple sand bed drying. 

6. The nutrients, nitrogen and phosphorous are not removed, but are conserved to make 

the irrigational use of the effluent more valuable. 

7. Performance of demonstration scale DHS bio-tower of 1MLD shows, as promising 

post treatment alternative for UASB treating municipal wastewater. Needlessness of 

aeration, negligible excess sludge, tolerance to temperature variance, low maintenance 

and consistency in performance makes it a low cost and ideal wastewater treatment 

system. 

8. The corrosion potential of anaerobic system is a major weak point which can ruin a 

UASB in no time and it needs special attention for better upkeepment of plant. 

3.4 PERFORMANCE EVALUATION OF FAB, LUCKNOW (UTTAR PRADESH) 

3.4.1 Details of FAB 

This Sewage Treatment Plant is based on the Fluidized Aerobic Bed (FAB) 

technology. It works on the principles of attached growth process where Media supports the 

biomass. Media is in suspension has Specific gravity < water and fluidization takes place by 

virtue of hydraulic currents set by aeration. The STP was commissioned in the year 2003 with 

a capacity of 42MLD of project cost of Rs. 14.36 crores spread in an area of 4.60 hectare. A 

layout diagram of the FAB is shown in Figure 3.5, the technical features are shown below in 

Table 3.6. 

Design parameter 

BOD5  (in mg/1) 

TSS (in mg/1) 

MPN No. / 100ml 

Annual maintenance cost 

Influent Effluent 

100-250 <30 

200-250 <30 

106 	109  <iO3  

Rs.198.00 lacs in the year 2006. 

35 



Table 3.6: Technical Features of FAB 

S1.No Units Nos. Dimensions 

1 Settling chamber 1 No. 4.6mx6.4mx2.5m SWD 

2 Screens (3 mechanical +1 manual) 4 Nos. 1.0mX6.8mX0.566m 

3 Grit Chamber (Mechanical) 3 Nos. 6.Om x 6.0 m x 1.0 SWD 

4 Distribution Chamber 1 No. 3.4m x 3.4m x 1.0 SWD 

5 Inlet chamber for FAB reactor 3 Nos. 1.Om x 0.50m SWD 

6 FAB Reactors 6 Nos. 10.6m dia & 5.50 SWD 

7 Feed Chambers 3 Nos. 2.Om x 2.Om x 4.85m SWD 

8 Secondary clarisettler 3 Nos. 17.5m dia x 3.75m SWD 
9 Chlorine contact tank 3 Nos. 21.50m dia x 2.75n SWD 

10 Sludge sump 1 No. 8.30m dia x 3.0 SWD 

11 Sludge Thickener 1 No. 14.40m dia x 3.0 SWD 

12 Sludge Drying Beds 11 Nos. 

3 Nos. 

15m x 16m 

12.5m x 16m 

7.5m x7.5m 

13 Filtrate sump 1 No. 2.Om x 2.Qm x 2.0 SWD 
14 Outer chamber 1 No. 3.00m dia x3.5m ht. 
17 Filtrate/overflow transfer sump 1 No. 3.Om x 3.Om x 3.Om SWD 

18 Sludge pump 2 Nos. 45m /hr 15 m head 

19 Filtrate pump 2 Nos. 8 m /hr. 12m head 

3.4.2 Performance Evaluation 

The treatment scheme proposed to treat the raw sewage from various areas is first 

collected in a raw sewage sump & then pumped for further treatment, into three distinct parts: 

1. Pre-treatment, which comprises of screening and grit removal, 

2. Biological treatment comprising of moving bed aerobic bioreactors, followed by 

clarification, and 

3. Tertiary treatment comprising of addition of chlorine to remove the E- coli. 

It reduces the E-Coli in the wastewater with a very nominal chlorination and is the 

most successful and cost effective technology which reduces the E-coli count from an inlet 

level of 106  — 107  MPN to less than 103  MPN at the outlet [20], as seen from Table 3.7. 

36 



Table 3.7: Performance of FAB 

Date of . 
sampling 

Parameters BOD in 
mg/1 

COD in 
mg/l 

TSS in 
mg/I 

Total Coliform in 
MPN/100ml 

Au ,03 g 
Influent 
Effluent 

180 
22.5 

N.A. 276 
26 

2400000000 
700 

Efficiency 87.5 90.58 99.99 

Nov,03 
Influent 
Effluent 

130 
21 N.A. 

162 
26 

900000000 
110 

Efficiency 83.84 83.95 99.99 

Jan,04 
Influent 
Effluent 

125 
24 N.A. 

138 
28 

500000000 
270 

Efficiency 80.8 79.71 99.99 

April,04 
Influent 
Effluent 

110 
26 

N.A. . 202 
26 

5000000000 
330 

Efficiency 76.36 87.13 99.99 

Aug,04 
Influent 
Effluent 

120 
28 

274.4 
66.64 

142 
28 

6000000000 
700 

Efficiency 76.67 75.71 80.28 99.99 

Feb,05 
Influent 
Effluent 

110 
42.5 

342.6 
119.5 

306 
98 

9000000000 
1400 

Efficiency 61.36 65.12 67.97 99.99 

April,05 
Influent 
Effluent 

110 
29 

282.08 
99.76 

210 
38 

270000000 
800 

Efficiency 73.63 64.63 81.90 99.99 

June,05 
Influent 
Effluent 

120 
27.5 

247 
83.6 

160 
26 

110000000 
940 

Efficiency 77.08 66.15 83.75 99.99 

Aug,05 
Influent 
Effluent 

80 
25 

213 
72.16 

172 
28 

14000000 
800 

Efficiency 68.75 66.12 83.72 99.99 

Feb,06 
Influent 
Effluent 

168 
32 

310 
80 

300 
80 N.A. 

Efficiency 80.95 74.19 73.33 

March,06 
Influent 
Effluent 

115 
25 

224 
96 

222 
36 

240000000 
700 

Efficiency 78.26 57.14 83.78 99.99 

Nov,06 
Influent 
Effluent 

85 
32.5 

202.2 
93.6 

118 
54 

220000000 
700 

Efficiency 61.76 53.71 54.24 99.99 

37 



Table 3.8: Summary of performance of FAB 

Parameters BOD in mg/l COD in mg/l TSS in mg/1 Total Coliform 

(MPN/100ml) 

Raw sewage 180-80 342.6 — 202.2 306-118 90x10 - 22x10 

Final effluent 32-21 119.5-66.64 98-26 1400-110 

Standards for 

discharge in streams 
30 250 100 

Efficiency in % 62.00 - 87.50 65.12 - 76 68.00 — 73.00 99.99 

3.4.3 Observations 

1. Treated effluent does conform to the standards for discharge in streams, as per the 

data received from Industrial Toxicology Research Centre, (constituent lab of 

C.S.I. R.) Lucknow which indicates the excellent performance of the plants. 

2. Treated effluent is discharged into the river Gomti and the digested sludge is used for 

dumping in low-lying areas as there is no scope for sale of sludge as manure. 

3. As the plant is not running since Dec,06, so no test results are available after 

November, 06 

4. Chlorination is provided for coliform removal but has not been working for want of 

J chlorine gas. 

5. Sprayers / sprinklers have been installed to arrest the foam formation but these are 

mostly out of order. 

SCREENING/ :; 	REACTOR 	I REACTOR! 	TUBE Raw 	SEQUA ii t i 	 SETTLE] 
Sewa e ION 

FLOATING 

AIR BLOWERS 

M 	` 	 AIR 
DIFFUSERS 	UDGE SL 	SLUDGE DRYING 	 MORINAT 

m 	 BED 

■ 
a 	CENTRIFU,GE",. 	THICKNER; tr 

• DISPOSAL 

Figure 3.5: Layout diagram of FAB Reactor plant at Lucknow. 

38 



■Raw sewage 	I Final effluent 	iA Standards for discharge in streams 

400 

E 200 
C 

0 

BOD 	 COD 	 TSS 

Parameters 
a) : Treated effluent quality 

(Effluent BOD t -Influent BOD 

200 

150 

E 
• 100 

0 m 50 

[II 

Op Q3  Off` Off̀  Off  ` O Oy p0  Ob rib Ob p6  ( 	'1' %i 	- 
(b) : BOD removal 

WX 



I
—Influent COD 	Effluent BOO 1 

400 

oA 
300 

E 
•= 200 

m 100 

0 

°J' ,oc' I I Sr PI ~~ ~ 

(c) : COD removal 

I
Influent TSS 	—I-Effluent TSS 

400 

300 

E 
•= 200 

0 

Po i ° ► Nil Phi, P~~~~Q•a, Pit f P~~•~~•o,~̀~i I°p 

(d) : TSS removal 

Figure 3.6(a), (b) & (c): Performance evaluation of FAB, Lucknow 

40 



3.5 PERFORMANCE EVALUATION OF SBR, PANJIM (GOA) 

3.5.1 Details of SBR 

The STP is using Sequencing Batch Reactor (SBR / C-Tech), and was commissioned 

in the year 2005 with a capacity of 12.50MLD of project cost of Rs.15.00 crores spread in 

an area of 4.00 hectare. A layout diagram of the SBR is shown in Figure 3.8, the technical 
features are shown in Table 3.9. 

Annual maintenance cost 	 Rs. 48.00 Lacs in the year 2007. 

Cycle completion period 
	

180 minutes (90+45+45). 

A typical process flow schematic for a municipal wastewater treatment plant using an 

SBR is shown in Figure 3.7. Influent wastewater generally passes through screens and grit 

removal prior to the SBR. The wastewater then enters a partially filled reactor, containing 

biomass, which is acclimated to the wastewater constituents during preceding cycles. The 

complete biological operation is divided into cycles, each of 3hrs duration, during which all 

treatment steps takes place in a sequence constitute a cycle, which is then repeated. 

Table 3.9: Technical Features of SBR 

SI.No Unit Nos. Dimensions 

1 Receiving Chamber 1 No. 1.4mxl.4mxl.5m SWD 

2 Screens (1 mechanical +1 manual) 2 Nos. 3.0mx0.75mx0.55m SWD 

3 Stilling Chamber 1 Nos. 1.4mxl.4mxl.5m SWD 
3 Grit Chamber 1 Nos. 3.0m x 1.0 m x 1.Om SWD 
4 C-Tech Basin 2 No. 14.80m x 7.3m x 4.Om SWD 
5 C-Tech Air Blower 2 Nos. 840 Nm /hr 	0.50kg/cm2  

6 Return Activated Sludge Pump 2 Nos.. 85 m3/hr 	0.50kg/cm2  

7 Surplus Activated Sludge Pump 2 Nos. 3 m /hr @1.00kg/cm 
8 Chlorination Tank 1 Nos. 8.5m x 2.0 m x 2.Om SWD 
9 Sludge Drying Bed 5 Nos. 7.0m x 7.0 m x 1.0m TD 

10 Effluent Tank 1 No. 4.0m x 4.0 m x 35.1m SWD 

3.5.2 Performance Evaluation 

The performance of SBRs is typically comparable to conventional activated sludge 

systems and depends on system design and site specific criteria as seen from Table 3.10 & 

3.11. SBRs can achieve good BOD and nutrient removal. For SBRs, the BOD removal 

efficiency is generally 85 to 95 percent. SBR produces an effluent of less than: 

41 



10 mg/l of BOD 	10 mg/l TSS 	5 - 8 mg/l TN 	1 -2 mg/I TP 

Table 3.10: Performance of SBR 

No. of 

samples 

Parameters BOD 

in mg/1 

COD in 

mg/l 

TSS in 

mg/l 

pH Total Coliform in 

MPN/100ml 

I Influent 

Effluent 

480 

2.6 

940 

37.6 

340 

24 

5.7 

7.2 

Efficiency in % 99.46 96 92.94 -- 

II Influent 

Effluent 

325 

3.4 

674 

26.2 

260 

19 

7 

7.56 

Efficiency in % 98.95 96.11 92.69 -- 

III Influent 

Effluent 

391 

3 

778 

32 

278 

24 

6.9 

7.4 

46x10 

240 

Efficiency in % 99.23 95.89 91.37 17.39 99.99 

IV Influent 

Effluent 

460 

5.1 

930 

54.8 

274 

22 

6.8 

7.3 

1.1x10 

2400 

Efficiency in % 98.89 94.11 91.97 -- 99.99 

V Influent 

Effluent 

285 

1.80 

533 

14.80 

174 

14 

7.0 

7.4 

46 x 106  

75 

Efficiency in % 99.36 97.22 91.95 -- 99.99 

VI Influent 

Effluent 

260 

1.35 

492.3 

12 

172 

22 

6.8 

6.9 

21 x 106  

21 

Efficiency in % 99.48 97.56 87.20 -- 99.99 

Table 3.11: Summary of performance of SBR 

Parameters BOD in mg/l COD in 

mg/l 

TSS in mg/1 Total Coliform 

(MPN/100ml) 

Raw sewage 480-260 940- 492.3 340 -170 46x10 - 21x106  

Final effluent 1.35-5.1 54.80-12 14-24 2400-21 

Standards for 

discharge in streams 
30 250 100 

Efficiency in % 98.89-99.48 94-96 87-93 99.99 

42 



RAW 
EFFLUENT 
SUMP AND 
PUMP 
HOUSE 

DECANTERS 
GRIT 

INLET 	 REMOVAL 
CHAMBER SCREEN 

 
TANK 

FIN LL 

DISC GE 

SELECTORS 

EFFLUENT 	CHLORINATION 
TANK 	 TANK 

C-TECH REACOR 

0 0 

0 0 

RAS/SAS PUMPS 

Anaerobic Anoxic Aerobic 

Fill Phase 	 React Phase 

fl 'L Li 
J 	:J 

Purge 

Settle 	Draw 	Idle Phase 

Figure 3.7: Operating sequence of SBR 

Figure 3.8: Basic process diagram of SBR 

0 Raw,  sewage:_.,' _ A Final effluent 	'3 'Std. for discharge 

1000 

800 

600 

E 400 

200 

0 
BOD 	 COD 	 TSS 

(a) : Treated effluent quality 

43 



(b) : BOD removal 

(C) : COD removal 

(D) : TSS removal 

Figure 3.9(a), (b) & (c): Performance evaluation of FAB, Lucknow 



3.5.3 Observations 

1. Complete plant operation is automatically controlled through a PLC system, where 

all key functions like RAS, Sludge wasting, Aeration intensity, Cycle time control, 

Decanting rate etc. are automatically controlled as well as data logged, which is a 

major factor in reducing operating cost. 

2. Complete system is capable of handling variable flow and load conditions by 

automatically adjusting to the new feed condition by changing cycle times, aeration 
intensity etc. 

3. Chlorination is being done for coliform removal and treated effluent is being 

discharged into Mandavi river. 

4. Sludge from drying beds is being used for filling low-lying areas as there is no 

demand for its use as manure. 

5. The plant is well maintained with high quality of treated effluent as seen from 
Table 3.10. 

6. Equalization, primary clarification (in most cases), biological treatment, and 

secondary clarification is being achieved in a single reactor vessel. 

3.6 PERFORMANCE EVALUATION OF WSP, TITAGARH (WEST BENGAL) 

3.6.1 Details of WSP 

The STP is using Waste Stabilization Pond (WSP) process, and was commissioned in 

the year 1993 with a capacity of 14.10MLD of project cost of Rs.1.571 crores spread in an 

area of 10.8 hectare. A layout diagram of the WSP is shown in Figure 3.10 and technical 

features are shown in Table 3.12. 

Design parameter Influent Effluent 
BOD5 (in mg/1) : 	200 <30 
TSS 	(in mg/1) : 	400 < 100 
MPN No. / 100ml i05 —i07  <iO4  

The system is for treatment of raw sewage discharged by the people of Titagarh and 

parts (50%) of Barrackpore municipality, the sewage available being mainly from 

commercial and domestic sources. It is designed for the waste water treatment and reuse for 

aquaculture, which is termed as the "Resource Efficient Stabilization Tank System", based on 

the past ten years experience with the sewage fed fisheries in east Calcutta. Fish culture is 

45 



currently practiced in both the facultative and maturation ponds. It comprises two series of 

anaerobic, facultative and a single maturation pond. 

Technical features: 

Design capacity of STP 	 : 14.1 MLD; 
Average flow reaching STP 	 : 12 MLD 

Table 3.12: Technical Features of WSP 

Treatment unit Size HRT 
Grit chamber 
Anaerobic pond 2 in 
parallel 

0.7 Hectare area x 2.5 m depth 1 day 

Facultative ponds 3 in 
parallel 

4.8 Hectare area x 1.5 m depth 4 day 

Maturation pond 2 in 
parallel 

4.8 Hectare area x 1 m depth 4 day 

3.6.2 Performance Evaluation 

It is seen from performance report in Table 3.13, that the treated effluent is meeting 

the discharge standards in streams for BOD and SS graphical representation is being done in 
Figure 3.11. 

Table 3.13: Performance of WSP 

Parameters 	"> pH BOD in 
mg/l 

COD in 
mg/l 

TSS in mg/l 

Influent 7.37 94 303 284 
Final effluent 7.40 15 57 57 
Efficiency in % o.k. 84.04 82.7 91.55 
Standards for discharge in streams 5.5-9 30 250 100 

3.6.3 Observations: 

1. Plant receives very low strength sewage and treated sewage quality is meeting 

the discharge standards, about 90% of the treated sewage is used for irrigation 

and reuse for aquaculture. 

2. Accumulated sludge from the ponds has never been cleaned since the plant 

was established in 1993. Anaerobic ponds were filled with accumulated 
sludge. 

3. Bunds between the ponds have been damaged at few places and need repair. 

46 



Figure 3.10: Layout diagram of WSP 

I ■ INFLUENT ■ FINAL EFFLUENT 	Max. permissible limit 

Figure 3.12: Performance evaluation of WSP, Titagarh 

47 



3.7 RESULT AND DISCUSSION 

The effluent of various STPs are shown in Figure 3.13. 

(a): Effluent from ASP, Haridwar 

(b): Effluent from SBR, Goa 



(c): Effluent from FAB, Lucknow 

(d): Effluent from UASB+FPU, Karnal 

(e): Effluent from WSP, Tikiapara 

Figure 3.13(a), (b) & (c): Effluents of various STPs 

49 



The summary of performance for the various sewage treatment processes (STPs) have 

been presented in the following Table 3.14. 

Table: 3.13: Summary of performance of various STPs 

-Item WSP UASB+FPP ASP FAB SBR 

BOD Removal, 77-85 79-86 85-93 65-88 98-99 

COD Removal, 63-83 72-83 90-93 55-75 94-97 

TSS 	Removal, 78-92 80-87 90-95 55-91 87-93 

Coliform 60-99.99 99.99 99.99 	after 99.99 	after 99.99 	after 
Removal, % chlorination chlorination chlorination 
Helminth Yes Yes - - - 
Removal, % 

Sludge handling Manual Directly dry First 	digest Mechanical Mechanical 
desilting on sludge then 	dry 	on devices devices 
once in 5 drying beds sludge drying 
-10 years or beds 	or 

mechanical mechanical 
devices devices 

Equipment Nil Nil(except Aerators, Blowers, Aerators, 
requirement gas Recycle sludge pumps PLC, 
(except collection pumps, Decanters, 
screening and and 	flaring; Scapers, sludge 
grit removal gas Thickeners, pumps. 
which are conversion digestors, 
required for all to electricity driers, 	gas 
cases) is optional) equipment 

Operational Simplest Simpler than Skilled Skilled More 	skilled 
characteristics ASP operation 	is operation 	is personnel 

required required required 

50 



CHAPTER 4 

DESIGN OF STPs BASED ON DIFFERENT TECHNOLOGIES 

4.1 INTRODUCTION 
In order to calculate the capital cost of various STPs, detailed design of various STPs 

have been prepared showing the typical sectional drawings of each. The cost estimate for the 

construction (Annexure — IV) based of design has been prepared to arrive the capital cost of 

various STPs, as required for the life cycle cost analysis in subsequent chapter. Here detailed 

design criteria has been mentioned based on which detail designing has been prepared for the 

following: 

1) Activated Sludge Process (ASP). 

2) UASB Technology with post treatment final polishing pond (UASB+FPP). 

3) Fluidized Aerobic Bed (FAB) Reactor. 

4) Sequencing Batch Reactor (SBR). 

5) Waste Stabilization Pond (WSP). 

The design of STP has been divided in two parts involving with 

1) Primary treatment of wastewater, where design of inlet chamber, screen chamber and 

grit chamber have been done, which are common to all STPs and, 

2) Secondary treatment (Biological) of wastewater. 

4.2 GENERAL DESIGN PARAMETERS 

The plant based on different technologies have been designed to treat to raw sewage having 

following characteristics: 

Average Flow : 	10,000m3/d (10MLD) 

0.116m3/sec 

Peak Flow : 	22,500m3/d 

BOD 300mg/1 

COD : 	450mg/1 

TSS 600mg/1 

pH : 	7-7.5  

Coliform count : 	10' —108  MPN/100ml. 

Treated sewage characteristics will be as following considering STP design: 

BOD 	 : 	< 30mg/l 

51 



COD 	 : 	< 100mg/l 
TSS 	 : 	< 50mg/l 

pH 	 : 	7-9 
Coliform count 	: 	<iO3  MPN/100m1. 

4.3 DESIGN OF PRIMARY TREATMENT UNIT 

4.3.1 Design Criteria 

4.3.1.1 Inlet Chamber 

This chamber is designed for peak flow to accommodate the inlet pipes. The 

chambers of size length 2.0m, width 2.Om and of total depth 1.5m were provided, assuming 

10sec as retention period. 

4.3.1.2 Screen Chamber 

Design of screen chamber was done as per specification stated below. 

1) Flow velocity at average flow. 

2) Clear space in screen as 20mm 

3) Inclination of screen as 300  — 450 . 

4) Depression of channel where screen mounted: 75mm to 150mm. 

The width of screen calculated by formula 

W, = (Q Sina) / (d*VS) 

Where, 

Q = Peak flow rate in m3/sec ; 

a = Angle of inclination = 450 
 

4.3.1.3 Grit Chamber 

In design of grit chamber, the minimum size of particle to be removed was assumed 

to be 0.15mm. 

The settling velocity is evaluated by Hazen's modified formula: 

VS  = 60.60(S,-1) * d* [(3T+70) / 100] 

Where, 

d = Size of particle in metre, 0.'015m; 

T = Temperature, 20°C; 

Ss  = Sp. Gravity of particle, 2.50; 

Vs  = Settling velocity in m/sec. 

52 



Now, The horizontal settling velocity should be less than 0.3m/sec. The dimensions of 

Parshall flume was obtained from Table 11 	of "Manual of sewerage and sewage 

treatment". 

4.3.2 Detailed Design 

4.3.2.1 Inlet chamber 
Average flow 	 = 10 MLD or 

= 0.116 m3/sec 

Peak flow (2.25 X avg. flow) 	 = 22.50 MLD or 

= 0.260 m3/sec 

Assuming a retention time of 10 seconds 

Volume of inlet chamber 	 = 2.60 m3  

Assuming a depth of 1.0 m and a free board of 0.5 m 

Area of inlet chamber 	 = 2.60 m2  

Providing a width of 2m, length 	 = 1.30 m 

Provide Size of inlet chamber 2 X 2 X 1.5 m. 

4.3.2.2 Screen chamber 

The velocity through the screen 	 = 0.9 m /sec 

Area of screen 	 = 0.29 m2  

Assume a depth of flow in screen 	 = 0.90 m 

Width of screen 	 = 0.32 m 

Providing a clear spacing of 25mm no. of spacing 	= 13 

Using 20mm dia. bars width of screen 	 = 581.50 mm or 

Say, 	= 600mm 

Provide a screen of width 0.75m with one no. as standby. 

4.3.2.3 Grit chamber 

Settling velocity/ surface overflow rate 	 = 0.75 m/min 

Area of grit chamber 	 = 20.83 m2  

Assuming width of channel 	 = 1 m 

So, length of channel 	 = 20.83 m 

Providing length of chamber 	 = 12 m 

Provide 2nos. of grit chamber. 

Assuming depth of grit chamber 	 = 1 m 

53 



The horizontal velocity 	 = 	0.15 m/sec 

Horizontal settling velocity 	 = 	0.09 m/sec < 0.3 m/sec O.K. 

Check for HRT 	 = 	80.00 Sec i.e. 60<80<120 O.K. 

Provide 2 nos. of grit chambers of size lm x 12m x 1.5m each (including 0.5m free board). 

Typical layout of sectional drawing is shown in Figure 4.1 

Inlet Sump 	
Bar Screenr 	Grit Chamber 

Raw Sewage 
	 12.4Om--i 

'2,00rn 	 ii Ill 
Grit & creenings  

to disposal 

Figure 4.1: Primary treatment unit of wastewater treatment process 

4.4 DESIGN OF SECONDARY TREATMENT UNITS OF ASP 

4.4.1 Design Criteria 

4.4.1.1 Primary Clarifier 

Design criteria:- Design parameters has been taken from Table 12.1 E51"Manual of sewerage 

and sewage treatment". 

1) Overflow rate for average flow rate : 35 - 50m3/m2/day. 

2) Detention period 	 : 2.0 - 2.5hrs. 

3) Straight water depth 	 : 2.5 — 3.5m. 

4.4.1.2 Aeration Tank 

Parameters for Aeration Tank design are selected from Table 13.1 E51"Manual of sewerage and 

sewage treatment". 

1) F/M ratio 	 : 0.3 - 0.4 kg BOD/kg MLSS.day. 

2) MLSS 	 : 1500 — 3000mg/l 

54 



3) D.O. level :1.Oppm. 

4) Temperature :25°C 

5) Normal 02  required : 0.8 - 1.0kg 02/kg BOD removed. 

6) Hydraulic retention time : 4— 6hrs. 

4.4.1.3 Secondary Clarifier 

Design criteria:- Design parameters has been taken from Table 12.1 E51"Manual of sewerage 
and sewage treatment". 

1) Overflow rate for average flow rate : 15 - 35m3/m2/day. 

2) Straight water depth : 3.5 — 4.5m. 

3) Sludge recirculation ratio : 33.33%. 

4.4.1.4 Sludge Thickener 

Design parameters were taken from Table 17.1 E51  "Manual of sewerage and sewage 

treatment". 

1) Hydraulic loading rate : 0.8m3/m2/hr 

2) Solid surface loading rate : 30 - 50kg/m2/day. 

3) Suspended solid removed : 60% (from primary clarifier). 

4) Excess activated sludge solid : 50% of BOD removed in ASP. 

5) Solid consistency of sludge fed : 1.5% 

Higher cross sectional area considered among area calculated on the basis of S1.No.1 
& Si. No.2. 

4.4.4.5 Sludge Digester 

The sludge digester volume must be sufficient to prevent the process from failing under all 

accepted conditions. Design parameters were taken from Table 17.3E5l & Table 17.4 51  

"Manual of sewerage and sewage treatment". 

1). 	Solid retention time : 25days 

2) VSS in sludge solid : 70% of PSS + 60% of SSS. 

3) Sludge conc. : 6.0% 

4) VSS destroyed during digestion : 60% 

5) Moisture content of digested sludge : 8.0% 

The capacity of digester tank was calculated using volume reduction formula: 

V = [Vf— 2/3(V f— — Vd))]*t 

Where, 

V = Volume of digester, m3, 

55 



Vf = Volume of fresh sludge, m3/day, 

Vd = Volume of digested sludge, m3/day, 

and 	t = digestion time, days. 

So, lnos. sludge digester of 18m dia. was provided. 

4.4.1.6 Sludge Drying Bed 

Sludge drying bed has been designed assuming the following data (Appendix 17.2151): 

1) Dewatering, drying and sludge removal cycle 	: IOdays. 

2) Depth of application of sludge solution 	: 0.4m. 

4.4.2 Detailed Design 

4.4.2.1 Primary clarifier 

Nos. of clarifier provided 

Specified overflow rate (Avg.) 

Detention period 

Assume overflow rate (Avg.) 

Average design flow in each 

Minimum diameter of clarifier reqd. 

Diameter of primary clarifier provided 

= 	2 

= 	35 - 50 m3/m2/day 

= 	2 - 2.5 hrs 

= 	50 m3/m2/day 

= 	 5 MLD or 

= 	208.33 m3/hr 

= 	0.28217 m 

= 14m 

Providing water depth of clarifier as = 	 3 m 

Effective volume of clarifier = 	461.58 m3  

Detention period in clarifier = 	2.22 hrs 	< 2.50 hrs O.K 

Provide 2 nos. of primary clarifier of dia. 14 m and water depth of 3mwith free board 0.5m. 

4.4.2.2 Aeration tank 

Nos. of aeration tank provided = 	2 

Assuming BOD removed in clarifier = 	40% of raw sewage BOD 

BOD at inlet- = 	180.00 mg/L 

Hydraulic detention time = 	2.88 hrs 

Volume of aeration tank = 	1800 m3  

So, volumetric load = 	1 kg BOD/m3  

BOD removed by aerobic process in reactor = 	75.00 kg/hr 

Normal 02 required = 	0.8 kgO2 / kg of BOD 

02 required = 	60.00 kg/hr 

56 



Oxygenation capacity of oxyrator (at std. cond.) 	= 1.8 kg/SHP/HR 

Correction factor = 	0.67 

Oxygenation capacity at field condition = 	1.21 kg/hr 

Total SHP required = 	49.75 

SHP required in each aerator = 	24.88 

10% margin for motor rating, so dividing = 	0.9 

factor 

HP of motor aerator = 	27.64 

Motor for aeration in each aerator of 20 H.P capacity should be provided. 

Effective volume of each compartment = 	900 m3  

Volume of aeration tank provided (V) = 	1015 m3 	> 	900 in 	O.K 

Free board of 500mm and platform should be at an elevation of 1.30 m from top water level. 

4.4.2.3 Secondary clarifier 

Aeration tank provided = 	2 

Assume clarifier surface loading rate = 	20 m3/m2/day or 

= 	0.833 m3/m2/hr 

Dia. of clarifier = 	17.85 m 

Diameter of clarifier = 	18 m 

Straight water depth of clarifier = 	3.5 m 

Volume of clarifier zone = 	890.19 m3  

Considering the flow as recirculation (in %) = 	33.33% 

Sludge recirculation flow = 	69.44 m3/hr 

Detention period in clarifier = 	3.20 hr 	It is safe. 

Provide 18m dia. secondary clarifier 3.50m depth having detention period 3.5hrs. 

4.4.2.4 Sludge thickener 

No. of thickener provided 	 = 	1 

Raw sewage flow rate 	 = 	6000 kg/day 

Suspended solid removed in primary clarifier 	= 	60% 

Total suspended solid removed in primary 	= 	3600 kg/day 

clarifier 

BOD removal in ASP 	 = 	1600 kg/day 

Excess activated sludge- solid 	 = 	800 kg/day 

Total solid to be fed in gravity thickener 	 = 	4400 kg/day 

57 



Volume of excess sludge 

Recirculation ratio 

= 	80 m3/day or 

= 	3.33 m3/hr 

= 	0.33 

Solid consistency of sludge fed to thickener 

Volume of sludge fed to thickener 

Thickened sludge consistency from thickener 

Volume of thickened sludge from thickener 

Volume of raw sludge fed to digester 

Consider hydraulic loading rate 

Cross-sectional area of Thickener 

Assume solid loading rate 

Diameter of thickener 

= 	1.50% 

= 	293.33 m3/day 

= 	6.00% 

= 	73.33 m3/day 

= 	73.33 m3/day 

= 	0.80 m3/m2/day 

= 	15.28 m2  

= 	40 kg/m2/day 

= 	11.84 m 

Diameter of thickener provided 	 = 	12.00 m 
Provide sludge thickener ofl 2.00 m dia. and 3.0 m surface water depth. 

4.4.2.5 Sludge pump 
Excess activated sludge solid 	 = 	800 kg/day 

Solid consistency of sludge fed to thickener 	= 	1.00% 

Sludge recirculation rate 	 = 138.88 m3/hr 

Total sludge handled by sludge pump 	 = 140.96 m3/hr 

Provide 3 nos. of pumps of capacity 100m3/hr, out of which 2 will be working and 1(one) will 

remain standby. 

4.4.2.6 Sludge digester 

Sludge solid fed to digester 	 = 4400 kg/day 

VSS in sludge solid = 70% of primary sludge solid 

+ 60% Of secondary sludge solid. 

VSS in sludge solid fed to digester 	 = 3000 kg/day 

Thickened sludge consistency from digester 	= 6.00% 

Volume of sludge fed to digester 	 = 73.33 m3/day 

Assume detention period in sludge digester 	= 25 days 

Sludge digester volume for digestion 	 = 1833.33 m3  

VSS destroyed in digestion = 60% of VSS fed 	= 1800 kg/day 

Fixed solid from VSS destroyed = 25% of VSS destroyed 

= 	450 kg/day 

58 



Total digested sludge = fixed solid in feed + undestroyed VSS 

+ fixed solid due to destroyed VS S = 	3050 kg/day 

Digested sludge consistency from digester = 	8% 

Digested sludge volume = 	38.13 m3/day 

Assume sludge storage period = 	15 days 

Total digested sludge volume = 	571.88 m3  

Total liquid volume of sludge digester = 	2405.21 m3  

Guaranteed gas produced from digester = 	2300 m3/day 

Gas loading rate allowed as per IS code = 	4.5 m3/m2/day 

Minimum dia. should be = 	18.04 m 

Volume of sludge digester selected = 	2583.15 m3  > 2405.21m3  O.K. 

Provide dia. of sludge digester as 18 m. 

4.4.2.7 Sludge drying bed 

Digested sludge volume 	 = 	38.13 m3/day 

Digested sludge volume per year 	 = 	13915.6 m3  

Assume no. of drying cycle in a year 	 = 	10 

Digested sludge volume per drying cycle 	 = 	1291.64 

Thickness of sludge layer on drying bed / year 	= 	0.25 

Sludge drying bed area reqd. 	 = 	5566.25 m2  

Area for size, 35m (L) X 25m (W) 	 = 	875 m2  

No of sludge drying bed 	 = 	5.896 = 6 

Provide 6 nos. of sludge drying bed of size 35m(L) X 25m (W). 

4.4.2.8 Gas holder 

No. of gas holder 	 = 	1 

Capacity of each gas holder 	 = 	460 m3  

Assume effective movement of dome 	 = 	5 m 

Dia. of gas holder 	 = 	10.8 m 

Provide gas holder as l lm diameter of total height as 6.0m, where 0.5m is free board. 

59 



Sectional drawing of typical arrangement of ASP has been shown in Figure 4.2 as per 

detailed design. 

Primary Clarifier 	 Aeration Tank 

—14.00m (dia.)-- j 	 I 	12,00m 

Effluent from Grit 	 1.30m 

	

Chamber 	 3.00m 
L 	5.0 m 

Sludge Drying 	 1.25m 

Primary Sludge 	 2.50m 	 2.50m 
,...~ 	 Return. sludge 

Sludge 	 —18.00m (dia.)--1 
Dlsoosal 	Effluent 

} 	
................... 

3.6Cm 

7.90m 	 T 	 Secondary Clarifier 3.00m 
aiam 

1an 	 Excess Sludge 
Sludge Digestor 	 i ...................................................E 

Sludge Thickner 

Figure 4.2: Typical layout of sectional drawing of ASP 

4.5 DESIGN OF SECONDARY TREATMENT UNITS OF UASB 

4.5.1 Design criteria[2] 

UASBs are considered where temperature in the reactor will be above 20°C. Between 

20° to 26°C, a solid retention time (SRT) of around 30 to 38 days in India gives a stabilized 